



TING

TEST REPORT

Reference No.	ċ	WTF21F04034394F	
Applicant	:m	Mid Ocean Brands B.V.	
Address		7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong 111025	
Sample Name	LTE.	Procelain conic mug	
Model No	ð.	MO9078	
Test Requested	: " 	In accordance with Council of Europe Resolution 84/500/EC (2005/31/EC) and Regulation (EC) No 1935/2004.	
Test Conclusion	: ,0	Pass (Please refer to next pages for details)	
Date of Receipt sample	NICE.	2021-04-16	
Date of Test	Set.	2021-04-16 to 2021-04-22	
Date of Issue	÷	2021-04-22	
Test Result	1	Please refer to next page (s)	



The results shown in this test report refer only to the sample(s) tested; this test report cannot be reproduced, except in full, without prior written permission of the company. The report would be invalid without specific stamp of test institute and the signatures of compiler and approver. If the report is not stamped with the accreditation recognized seal, it will only be used for scientific research, education, and internal quality control activities, and is not used for the purpose of issuing

Prepared By: Waltek Testing Group (Foshan) Co., Ltd. Address: No.13-19, 2/F., 2nd Building, Sunlink International Machinery City, Chencun, Shunde District, Foshan, Guangdong, China Tel:+86-757-23811398 Fax:+86-757-23811381 E-mail:info@waltek.com.cn

Compiled by:

supporting data to the society.

Abby. Zhou

Abby.Zhou / Project Engineer

Approved by:

Dino.Zhang / Technical Manager

Waltek Testing Group (Foshan) Co., Ltd. http://www.waltek.com.cn

Reference No.: WTF21F04034394F

Page 2 of 2



Test Results:

Extractable Lead and Cadmium Content

Test Items	Result (mg/L)		Limit (mg/L)
	No.1	– LOQ (mg/L)	
Extractable Lead	ND	0.1	4.0
Extractable Cadmium	ND	0.01	0.3

Note:

1. Test method: With reference to BS EN 1388-1: 1996 and BS EN 1388-2: 1996, sample preparation in 4% acetic acid at 22±2°C for 24 hours, analysis was performed by ICP-OES.

- 2. "mg/L" = milligram per litre
- 3. LOQ = Limit of quantitation
- 4. ND = Not Detected, less than limit of quantitation
- 5. The specification was quoted from 84/500/EC (2005/31/EC).

Sample description:

No.1: White ceramic (Ceramic)

Test Sample Photo:



===== End of Report ======

Waltek Testing Group (Foshan) Co., Ltd. http://www.waltek.com.cn